
Item Qty. Part No. Torque
1 1 26173T0AA
2 1 26173T0BA
3 8 4 ft.lbs
4 8
5 4 30 ft.lbs
6 8
7 4
8 4

*1/4" Nylon Lock Nut

Part List

3/8" x 1 1/4" Hex Bolt
3/8" Flat Washer
3/8" Lock washer
3/8" Hex Nut

*Pre Assembled

Description
*Light Bar
*Light Bar Mesh Cover
*1/4" x 1/2" Button Head Bolt

Installation Instructions
BR10 Universal Light Bar Part # 26173T

Tool required:
7/16" & 9/16" Socket
7/16" & 9/16" Wrench
Ratchet.
5/32” Hex Key

Approximate installation time: 20 min.

Read the installation instruction completely and verify that all of the parts listed are accounted for. If you have 
defective, missing or damaged parts or need assistance, please contact Go Rhino Products forfast, friendly 
customer at: 1-888-427-4466 or email: warranty@gorhino.com

Step-1 If Installed,  remove the (6) bolts and  mesh cover from the Bumper Shell. 

1

2

If Installed,  remove the (6) bolts and  

mesh cover from the Bumper Shell. 

Step-1 If Installed,  remove the (6) bolts and  mesh cover from the Bumper Shell. 

Step-2 Locate the Light Bar attachment holes in the Bumper Shell and secure the Light Bar to the Bumper 
Shell using (4) 3/8" x 1 1/4" hex bolts, (8) 3/8" flat washers, (4) 3/8" lock washers, and (4) 3/8" hex nuts.

Step-3 Align the Light Bar and tighten all nuts and  bolts.

Locate the Light Bar attachment holes 

in the Bumper Shell.

Secure the Light Bar to the Bumper Shell using (4) 3/8" x 1 1/4" hex bolts, (8) 

3/8" flat washers, (4) 3/8" lock washers, and (4) 3/8" hex nuts.


